City of Norman

Monthly Departmental

Report
October 2018



MONTHLY PROGRESS



TABLE OF CONTENTS
MONTHLY PROGRESS REPORTS

City Clerk 1
Facility Maintenance 1A
City Manager 2
CIP Financial Status 2A
Community Relations 2B
Development Coordinator 2C
NORMAN FORWARD 2D
Finance 3
Accounting 3A
City Revenue Reports 3B
Utility 3C
Fire 4
Human Resources 5
Information Technology 6
Legal 7
Municipal Court 8
Parks 9
Westwood/Norman Municipal Authority 9A
Planning and community Development 10
Comprehensive Planning 10A
Development 10B
Revitalization 10C
Police 11
Animal Control 11A
Public Works 12

Utilities 13



CITY CLERK

1



CITY CLERK -

MONTHLY PROGRESS REPORT
: “October 201 8 L

ACTION CENTER
[...]
Water Line Breaks - 7

Sewer Line Capital Projects:

¢ Alameda Lift Station — New pumps installed
e Buchanan Street - Emergency repairs

Sewer Line Data

Total obstruction service requests - 23
Private Plumbing: 23

City Infrastructure: 0

Sanitary Sewer Overflows: None

Lift Station D Flows:

Days - 31 .
Average daily flow: 1.8 MG
Total flow: 55.8 MG

UTILITIES ENGINEERING:

Request For Proposal (RFP) 1819-05: the RFP was issued for eleven (11) water and wastewater projects on

06/12/18 and 26 proposals were received 07/10/18. NUA staff met 08/07/18 to compare and review our individual
consultant rankings, discuss consultant qualifications further and ultimately select preferred consultants for the 11
projects. 10 consultants were selected and were so notified on 08/19/18. The consultants selected and the project
for which they were selected are listed below.

No. | Project Selected Consultant | Scheduled Agenda Date

1 Interstate Drive WL Replacements Cardinal To Be Determined (TBD)

2 | West of Campus WL Replacements Cabbiness 11/27118

3 Robinson WL: WTP to 24 Avenue NE Freese and Nichols | K-1819-xx approved 09/11/18
4 | Robinson WL: 12" Avenue NE to 24t Avenue NE | Jacobs/CH2M TBD

5 | Flood WL: Rock Creek to Venture CP&Y December 2018

6 | SE Lift Station Payback Study Search December 2018

7 | WRF Septage Receiving Station Olsson December 2018

Department of Utilities Monthly Report

i
11/09/18



8 | WRF Storage Building Barrett Williamson | December 2018
9 | Sanitation Truck Wash/Paint Shop Facility Studio TBD
10 | Line Maintenance Office/Maintenance Building Barrett Williamson | TBD
11 | Water Meter GPS Lemke TBD

NUA staff and the selected consultants will be meeting in the next few weeks to define the further project scope,
. schedule and fee. Each contract will then be forwarded separately to the NUA for their consideration.

WASTEWATER PROJECTS:

WREF Effluent Truck Wash (WW0050): Original project scope was to provide non-potable reuse water from the Water
Reclamaticn Facility (WRF) to the Sanitation storage yard north of the WRF. An automated truck wash facility would
be constructed to allow reuse of treated effluent. However, DEQ standards impose extreme restrictions on human
contact with reuse water, likely yielding untenable ¢osts for the truck wash. Modified plan is a drive through wash
with potable water on the same site. Project merged with SA0009, funded by the Sanitation Division, for
maintenance, welding and painting facility for solid waste collection containers. Proposals for design of the project
were received July 10, 2018. Staff selected Studio Architecture of OKC, and met with the design team on September
4,2018. Contract and fee negotiations are in progress.

Lift Station Modifications FY17 (WW0305): Three (3) existing lift stations (LS), Ashton Grove, Franklin Road, and
Royal Oaks, needed medifications more extensive than our annuaf rehabilitation. The work consists of pumps,
pump guide rails and brackets, and discharge fittings and piping. Royal Oaks LS also requires replacement of its 8-
foot wet well with a 10-foot wet well. Project was designed by Lemke through CP&Y. On 2/1/18, we received five (5)
bids, with Crossland Heavy Contractors of Columbus, KS low at $639,553. On 2/27/18, the NUA approved bid
award and contract execution. A Notice to Proceed was issued effective 3/19/18. All mechanical work is complete.
Site restoration is in pragress. Extensive rains have delayed final completion. Payment for $600,830 of contract total
of $639,553, or 94% approved to date.

Sewer Maintenance Project FYE14 (WW0202): Annual project may rehabilitate about 43,000 feet (over 8 miles) of
sewers and about 230 manholes in phases. Phase 1 was completed 1/19/17, replacing 25,100 feet of old sewer
lines with High Density Polyethylene (HDPE) pipe, and rehabilitating or replacing 148 manholes; project design by
NUA staif with Lemke assistance. Phase 2 advertised for bids on 7/19/18, and is bounded by lowa Street to the
north, Sherry Avenue to the west, Main Street to the south, and Berry Road to the east. Five (5) bids were opened
8/9/18. PM Construction and Rehab, LLC, of Pasadena, TX was the low bidder at $1,348,501. On 8/28/18, the
NUA approved bid award and contract execution. Notice to Proceed was issued effective 9/17/18, with a contract
completion time of 270 calendar days. Pre-work meeting held 10/2/18; crews mobilized on 11/4/18, and work is in
progress. Payment for $0 of contract total of $1,348,501, or 0% approved to date.

Sewer Maintenance Project FYE17 (WWO0307): Annual project may rehabilitate about 23,800 feet (4% miles) of
sewers and almost 105 manholes, possibly in two (2) phases, in the area bounded by Cave Creek Street and
Pinecrest Street to the north, partially Sequoyah Trail and partially Woodcrest Creek Drive to the west, Rock Creek
Road to the south, and 12th Avenue NE to the east. On 7/26/16, the NUA approved an On-call Professional
Services expenditure with Lemke for surveying and drafting assistance. Project should bid soon.

Sewer Maintenance Project FYE18 (WW0316): Annual project will replace about 27,800 feet (5 miles) of residential
sanitary sewer lines and rehabilitate or replace about 108 manholes in the area bounded by Westbrook Terrace to
the North, Highway 9 to the Southwest and Berry Road to the East. Preliminary project layout and scope definition
are nearing completion. Line Maintenance is also nearing completion of video survey of the entire project area. No
survey or design work to date, awaiting new on-call RFP approval, to award contract to Lemke for surveying and
drafting assistance.

Sewer Maintenance Project FYE19 (WWO03186): Annual project may replace about 22,000 feet (over 4 miles) of
residential sanitary sewer lines and rehabilitate or replace about 108 manholes in the area bounded by Peter Pan
St. to the North, 24th Ave SW to the west, Westbrook Terrace to the south, and Berry Road to the East. Preliminary
project layout and scope definition are in progress. Line Maintenance will soon begin video survey of project area.

Department of Utilities Monthly Report 2
11/09/18



No design work to date, awaiting new on-call RFP approval, to award contract to Lemke for surveying and drafting
assistance.

Phase 2 South WRF Improvements (WWO0065): Preliminary design contract with Garver for preparation of
Engineering Report (ER) approved 03/08/11. ER finalized and submitted to DEQ 11/18/11; revised Final ER
approved 06/27/13. NUA approved Garver Amendment No.1 for final design and bidding approved 06/12/12. Final
design documents submitted to DEQ 08/01/13 and were approved 11/26/13. Floodplain permit submitted 10/15/13
and was approved by the City of Norman 04/05/13. NUA approved Garver Amendment No. 2 for construction
administration, inspection, and operation and maintenance manuals on 04/22/14. Public Meeting on proposed rate
hike heid 08/12/13 and was approved 11/12/13 by 67% of voters. NUA approved Resolution 1314-89 authorizing
OWRB $50.3 million loan application; loan approved 04/15/14.

WRF Phase 2 Improvements expand the design capacity from 12 to 17 MGD, rehabilitates older equipment and
adds ultra violet disinfection, effluent aeration and odor control technologies. Bids were received in March 2014 and
the NUA approved award to Archer Western Construction, LLC (AW) on 04/22/14 and the contract and bonds were
approved 05/13/14. Construction of the $48.82 million (M) project began 06/02/14 and is scheduled to be complete
11/18117.

Five change orders have been approved to date increasing the contract amount by $3.40 M to $52.23 M and
extending the contract time through 08/01/17. CO#4 incorporated the Phase 2 Maintenance Improvements into the
project, increasing the contract by $2.83 M and requiring completion of this new work by 11/14/17. The original work
scope of the WRF Phase 2 Improvements was complete on 08/01/17. Payments of $51.75 M or 99% of the contract
amount have been paid through 12/31/17; OWRB reimbursement requests total $42.12 M. Final CO#6 approved
09/11/18 reduced the final contract amount by $72,545.83 to $52,154,160.17 and provided a 61 day time extension
through January 12, 2018. Staff is working on final closeout documents for OWRB to allow final reimbursement of
project costs.

The following briefly summarizes the work completed:

e Rehab two perforated screens, install two new screemng conveyers replace the existing and add a new

grit washer/classifier at the Headworks. -

Replace Influent Flow Measurement Structure.

Rehab Primary Clarifiers 1, 2, 3 and 4 and add odor control covers.

Construct new Aerations Basins 4, 5 and 6.

Replace diffusers and rehab existing Aeration Basins 1, 2 and 3 and deepen basins by about 1.5 feet.

Install two new turbo blowers in Blower Building.

Construct new splitter box and new Final Clarifiers 5 and 6.

Construct new RAS/WAS Pump Station including 3 RAS pumps and 2 WAS pumps.

Construct new Ultraviolet Disinfection/Post Aeration Facility.

Construct new 66-inch outfall piping and new Outfall Structure for new and existing 54-inch outfall piping.

Install four new Primary Sludge Thickener mechanisms with odor control.

Construct new Sludge Blending Tank and Pump Station.

Construct two new Sludge Thickening Centrifuges in Main Control Building.

Clean Secondary Digesters 2 and 4.

Convert Digester 4 to primary digester with fixed cover, gas collection and mixing pumps.

Replace South Digester Boilers.

Install odor control at Headworks, Westside Lift Station, Primary Clarifiers, Sludge Thickeners, and

Centrifuge Room.

e Construct Standby Generators at Environmental Services Building, UV Facility, RAS/WAS Pump Station,
Westside Lift Station and Blower Building.

¢ [nstall new asphalt paving to new treatment units, mill and overlay existing roadways.

South WRF Consent Order from DEQ: OPDES permit issued in July 2010 included deadline of July 2013 for
implementing disinfection at the WRF. Staff and DEQ have negotiated Consent Order {CO) #13-077; CO#13-077
approved by NUA on 09/12/14 including the following tasks:

o  Submit SEP project schedule 11/30/14 (complete)

Department of Utilities Monthly Report : 3

11/09/18



¢ Complete disinfection improvements 01/01/16 (complete)

s Attain compliance with fecal coliform limits 07/01/16 (complete)

o Complete Phase 2 improvements 01/01/17 (Operational February 2017)
e  Attain compliance with Ammonia and TSS limits 07/01/17 (in compliance as required)

DEQ submitted Addendum A for CO#13-077 to NUA on 01/16/18 regarding revised schedule of completion for SEP
to utilize freated effluent at the Compost Facility. NUA submitted proposed schedule to DEQ 09/08/17 but that
schedule is no longer possible since DEQ failed to respond until January. Staff submitted letter on 02/15/18
requesting change to DEQ schedule in Addendum A and met with DEQ in March 2018 to discuss variance to allow
UV disinfected wastewater effluent for irrigation at the Compost Facility as our revised SEP project (see report
below).

Effluent Reuse at Compost Facility (WW0058): A non-potable water system allowing reuse of treated effluent at the
WREF is in place. Disinfected wastewater effluent may also be used, if permitted by the ODEQ, for irrigation purposes
offsite such as at the Compost Facility south of the WWTP. Wastewater reuse can reduce water demand and delay
the need for expensive water supply projects. This project will install piping to the compost facility and examine the
need to upsize the non-potable water pumps. Contract K-1213-54 for preparation of Engineering Report (ER) with
Alan Plummer and Associates (APAI) approved 09/06/12. After numerous meetings with DEQ; ER for Compost
Facility Reuse submitted to DEQ 09/04/13; ER approved on 09/23/14. APAI contract amendment for final design
and construction administration approved by NUA 01/27/15; design work proceeding with 90% plans received
02/16/16. Since completion of WRF Phase 2, staff is considering using UV disinfected effluent in lieu of chlorinated
effluent for compost irrigation. Staff and APAI requested variance from DEQ reuse rules to accomplish this change
on 02/15/18. Staff and APAI met with DEQ 03/29/18 to discuss the proposed variance; DEQ advised NUA on
07/18/18 that the variance was conditionally approved. We have discussed the proposed variance with APAI and will
bring forward a contract amendment to the NUA in December 2018 to design the project using UV reuse water at
the compost facility.

SE Norman Lift Station Payback (WW0306): Staff has recently updated the wastewater model to project flows
generated from full build-out of the Destin Landing Development in SE Norman. A series of interceptors as well as
one large lift station with flow equalization can eliminate one existing and three proposed lift stations in southeast
Norman. This project will estimate project costs, assign wastewater generation estimates to undeveloped properties
to be serviced, and prorate payback costs per parcel based on wastewater generation projections. The lift station
might initially be funded by developers and/or the NUA with a portion of the funding paid back as additional areas
develop. RFP issued 06/12/18 for this work with proposals due 07/15/18. On 08/07/18, staff selected Search, inc. to
prepare the sewer service area study and evaluate its potential as a payback project. Staff will bring a contract
forward to NUA in October 2018,

Lift Station D Force Main Phase 2 (WW02306): NUA approved contract with PEC on 10/11/16 to design about 2,400
feet of 20-inch force main from Lift Station D between Rock Creek Road and gravity sewer north of Robinson. 50%
plans received but project is on hold in hopes of acquiring Sutton Wilderness property from State of Oklahoma to
allow force main installation west of existing ROW.

Summit Valley Interceptor (WWO0278): Project will install about 3,000 feet 12-inch and 15-inch sewer interceptor and
allow the East Ridge LS to be taken out of service. NUA approved design contract with SMC on 06/26/18 with
design due to be complete in December 2018. The Easement Availability Report for interceptor project was received
07/30/18 from SMC; report appears to indicate two affected developers will donate easements for the project. Initial
surveying of proposed interceptor route completed in August 2018 and first payment to SMC has been processed.
60% plans were returned to SMC 10/31/18 and are being modified in preparation for submission fo DEQ.

WRF Class A Siudge Co-Composting (WW0312/SA0017): Project will be funded equally by Sanitation and Water
Reclamation funds and will consider alternatives to producing Class A sludge (bio-solids) for unrestricted use of co-
composted Class B sludge and yard waste. Product can be used in parks, medians, and by homeowners and
businesses without restriction; product can also be bagged and sold through retail establishments. Staff will forward
design contract with Garver LLC for preliminary design to NUA on 11/13/18.

WRF Reuse Pilot Study (WW0317): Project will consider treatment alternatives to produce highly treated effluent at
the WRF suitable for discharge into Lake Thunderbird. Pilot project may be co-funded through a Bureau of

Reclamation grant. FYE19 funding is for preliminary engineering with pilot phase to be funded in future years.
Department of Utilities Monthly Report 4

11/09/18



WATER PROJECTS:

Waterline Relocation: Robinson Under [-35 (WAQ195): RFP 1314-28 distributed to consultants on 09/06/13; 14
proposals received 10/09/13; Alan Plummer and Associates (APAI) selected and NUA approved preliminary design
contract on 01/28/14. Draft Engineering Report (ER) received 04/18/14 and Final ER received 09/25/14. NUA
approved APAI Amendment 1 for final design 10/14/14; plans received 06/05/15 were submitted to ODOT 06/12/15;
ODOT approved permit for proposed 1-35 crossings. Final plans submitted to DEQ 01/12/16 and were approved
01/28/16. APAI submitted easement acquisition documents and all easements/ROW were executed and filed.